
G
A

S

              Current Service Parts        85

CGa - Series 1 & 2  
Section Assembly Parts Continued

Fig. 
No. Part No. Description Mfr. Mfr.’s Part 

No.
Boiler 
Size

4

560-234-500 Tie Rod, 7/16" x 9" Without Nut (3 Required for Boiler) Weil-McLain 25, 3
560-234-501 Tie Rod, 7/16" x 12" Without Nut (3 Required for Boiler) Weil-McLain 4
560-234-502 Tie Rod, 7/16" x 15" Without Nut (3 Required for Boiler) Weil-McLain 5
560-234-503 Tie Rod, 7/16" x 18" Without Nut (3 Required for Boiler) Weil-McLain 6
560-234-504 Tie Rod, 7/16" x 21" Without Nut (3 Required for Boiler) Weil-McLain 7
560-234-505 Tie Rod, 7/16" x 24" Without Nut (3 Required for Boiler) Weil-McLain 8

5 561-928-235 Nut, 7/16" (2 Per Tie Rod) Weil-McLain All
6 562-248-684 Washer, lock 7/16" (1 Per Joint) Weil-McLain All
7 460-003-700 Radiation Plate (1 Per Joint) Weil-McLain All

8

381-354-625

Collector Hood Weil-McLain

25
381-354-626 3
381-354-627 4
381-354-628 5
381-354-629 6
381-354-630 7
381-354-631 8

9
510-312-250 High Limit, 140-220˚F With 30˚ Differential and ½" N.P.T. 

Well, (Series 1 ONLY)
Honeywell L4090D-1036

All
White-Rogers 11B81-3

381-356-577 Boiler Temperature Sensor - (Series 2 ONLY) Tasseron TSL055D All

10

450-021-240 Draft Hood              4" - Top And Bottom Openings

Weil-McLain

25
450-021-241 Draft Hood              4" - Top, 5" Bottom Opening 3
450-021-242 Draft Hood              5" - Top, 6" Bottom Opening 4
450-021-243 Draft Hood              6" - Top, 7" Bottom Opening 5
450-021-244 Draft Hood              6" - Top, 7" Bottom Opening 6
450-021-245 Draft Hood              7" - Top, 8" Bottom Opening 7
450-021-246 Draft Hood              7" - Top, 8" Bottom Opening 8

11
510-300-013 Spill Switch 210˚, Manual Reset Elmwood 

Sensors
2455RM-

8174-0201 25

510-300-014 Spill Switch 240˚, Manual Reset Elmwood 
Sensors

2455RM-
8050-0181 3-8

9

381-800-474 Vent Damper Assembly, 4",     CGa-25, 3
Field Controls GVD-4

Effikal RVGP-KS-4BKF

381-800-475 Vent Damper Assembly, 5",     CGa-4
Field Controls GVD-5

Effikal RVGP-KS-5BKF

381-800-476 Vent Damper Assembly, 6",     CGa-5, 6
Field Controls GVD-6

Effikal RVGP-KS-6BKF

381-800-477 Vent Damper Assembly, 7",     CGa-7, 8
Field Controls GVD-7

Effikal RVGP-KS-7BKF

13 510-512-337 Vent Damper Actuator
Effikal RVGP

All
Field Controls GVD

14 591-391-795 Vent Damper Harness Weil-McLain All



G
A

S

            Discontinued Service Parts        213

CG/CGM - Series 1 Through 12
Section / Base Assembly Parts

Fig. No. Part No. Description Series No.

1 311-103-851 Left Hand End Section 51124 9-12
2 311-103-821 Right Hand End Section 51128 9-12
3 311-103-818 Intermediate Section 51125 9-12

N/S

321-114-286 Section Assembly: CGM, P-CG(m) 25,3 9-12
321-114-287 Section Assembly: CGM, P-CG(m) 4 9-12
321-114-288 Section Assembly: CGM, P-CG(m) 5 9-12
321-114-289 Section Assembly: CGM, P-CG(m) 6 9-12
321-114-290 Section Assembly: CGM, P-CG(m) 7 9-12
321-114-291 Section Assembly: CGM, P-CG(m) 8 9-12
381-354-527 Section Replacement Kit  (One Per Joint) 9-12

4 592-800-011 Square Cut Seal 2" 8-12

N/S

591-602-913 Retort Cement – 1 Quart All
591-638-850 Silicone Sealant – RTV 700, 10.3 oz. Tube 8-12
591-706-214 Flue-Way Brush All
381-354-523 Well For Limit Control 9-12

5

450-021-240 Vertical Draft Hood CG(m)-25 9-12
450-021-241 Vertical Draft Hood CG(m)-3 9-12
450-021-242 Vertical Draft Hood CG(m)-4 9-12
450-021-243 Vertical Draft Hood CG(m)-5 9-12
450-021-244 Vertical Draft Hood CG(m)-6 9-12
450-021-245 Vertical Draft Hood CG(m)-7 9-12
450-021-246 Vertical Draft Hood CG(m)-8 9-12

6

381-354-625 Collector Hood Replacement Kit, CG 25 11-12
381-354-626 Collector Hood Replacement Kit, CG 3 9-12
381-354-627 Collector Hood Replacement Kit, CG 4 9-12
381-354-628 Collector Hood Replacement Kit, CG 5 9-12
381-354-629 Collector Hood Replacement Kit, CG 6 9-12
381-354-630 Collector Hood Replacement Kit, CG 7 9-12
381-354-631 Collector Hood Replacement Kit, CG 8 9-12

N/S

560-528-989 Natural Gas Orifice 46 Drill 7/16" Hex, ⅛" N.P.T. 5-8
560-528-990 LP Gas Orifice 56 Drill 7/16" Hex, ⅛" N.P.T. 5-8
560-528-997 Natural Gas Orifice 2.0mm Drill, 7/16" Hex, ⅛" N.P.T. 9-12
560-528-998 LP Gas Orifice 1.3mm Drill, 7/16" Hex, ⅛" N.P.T. 9-12

7

512-200-078 Stainless Steel Burner With Pilot Bracket, See Note 1 5-8
512-200-077 Stainless Steel Regular Burner, See Note 1 5-12

512-200-078 Steel Pilot Burner With Pilot Bracket, L/P-Standing Pilot, and PI Versions 
Only,   See Note 1 9-12

512-200-079 Steel Regular Burner With Pilot Bracket, SPN Version Only, See Note 1 9-12


